
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2015 

Mathematical Modeling of Carbon Removal in the A-Stage Mathematical Modeling of Carbon Removal in the A-Stage 

Activated Sludge System Activated Sludge System 

Thomas Nogaj 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Doctoral Dissertation (Open Access) is brought to you for free and open access by STARS. It has been accepted 

for inclusion in Electronic Theses and Dissertations, 2004-2019 by an authorized administrator of STARS. For more 
[...]
not improve the model accuracy, in fact, it had the opposite effect.  This was due to  two 

factors, one XB was now hydrolyzing to produce more SBs and second the utilization of SBs 

was slowed by a switching function preventing SBs uptake until all the SBf was utilized.  The 

solution was to increase the growth rate on SBf to 7 d-1 (which was a value that also agreed 



75 

 

better with  Laspidou et al., 2002a) which accelerated the utilization of SBf and initiated the 

uptake of SBs sooner.  The utilization of SBs was controlled by the maximum growth rate on 

SBs, and this value was adjusted to 1.5 d-1 so that the simulated removal of soluble COD fit 

the data.  Using this value and the revised maximum growth rate for SBf, the HRAS model 

results trended well with the experimental data (Figure 21a, b).  

 

Figure 21: HRAS model calibration results. 

 

Colloidal substrate removal (Figure 21c,d) was calibrated by adjusting the adsorption 

rate parameter qADS (0.08 d-1) and the surface limitation parameter KSL(0.002) until the 

HRAS model results trended well with the experimental data (Figure 21c, d).  Future 

research includes experiments to further validate these parameter values 



76 

 

4.4 Conclusions 

Simulation of the HRAS system was accomplished by including the kinetics of 

flocculation on the overall particulate and colloidal substrate removal process.  In addition, 

the removal of soluble substrate in an HRAS system was simulated by differentiating the 

COD that is non-biodegradable in the HRAS system but biodegradable in longer SRT/HRT 

systems.  The biosynthesis and hydrolysis/biodegradation of EPS and storage products were 

also included.  All of the changes made were driven by observed data with the exception of 

including storage products. 

The following list summarizes the preliminary conclusions based on the work completed 

to date:  

1. Differentiating SS into SBf and SBs allowed simulation of the difference in the effluent 

soluble COD of the HRAS (A stage) effluent versus the higher SRT/HRT B stage. 

2. Differentiating colloidal COD from particulate COD allowed better simulation of the 

partial removal of this wastewater constituent observed in HRAS and B stage 

effluent. 

3. The model framework presented in this paper is preliminary and just one approach 

that our team is evaluating.  Future research efforts will evaluate alternatives, e.g. 

single substrate, in order to develop a reliable and efficient HRAS mathematical 

model. 

  



77 

 

CHAPTER 5  

MODELLING OF ORGANIC SUBSTRATE TRANSFORMATION IN THE HIGH-

RATE ACTIVATED SLUDGE PROCESS 

Note: The contents of this chapter has been approved for publication in Water Science & 

Technology. Thomas M. Nogaj, Andrew A. Randall, Jose A. Jimenez, Imre Takacs, Charles 

B. Bott, Mark W. Miller, Sudhir Murthy and Bernhard Wett; Modelling Of Organic Substrate 

Transformation In The High-Rate Activated Sludge Process 

 

5.1 Introduction 

The high-rate activated sludge (HRAS) process for carbon removal uses high food-to-

microorganism ratios and low solids and hydraulic retention times (SRT and HRT) for the 

biological transformation and removal of wastewater organics (COD). When a HRAS system 

is the first step in the Adsorption-Bio-oxidation (A/B) process(Bohnke & Diering, 1986), the 

general objectives are to maximize the removal of organics through adsorption/absorption 

while minimizing the energy input required for treatment and to produce large amounts of 

waste sludge that can be converted to biogas by anaerobic digestion (Schulze-Rettmer & 

Zuckut, 1998). A key mechanism in the adsorption of colloidal and particulate COD is the 

production of extracellular polymeric substances (EPS) produced as part of the aerobic 

growth transformation process. It is argued that the production of EPS is essential to sludge 

floc formation (Li & Yang, 2007).  A key mechanism in the absorption of soluble substrate is 

the production of cellular storage products.  The literature (Beun et al., 2000; Third et al., 

2003) suggests that the operating environment of HRAS systems, high F/M ratios and low 

DO, is conducive to the production of storage products which allows for the redirection of 

COD to downstream processes e.g. anaerobic digestion for energy recovery.  Hence, accurate 



78 

 

modelling of this system is of importance to design, control, and optimize the performance of 

not only HRAS systems but of the A/B process as a whole. 

The modelling of the activated sludge process, particularly the COD transformations, 

has significantly evolved towards fundamental principles in the past decades from simple 

single-substrate models to more complex multiple-substrate models involving the processes 

of oxidation, hydrolysis and storage (Dold et al., 1980; Sin et al., 2005). However, these 

models have evolved to describe COD removal in systems operating at long SRT (i.e. > 3 

days) where the biodegradable soluble organic substrate (SB) can be modelled as a single 

substrate with a single kinetic expression. However, full-scale and pilot-scale results from 

HRAS (Haider et al., 2003; Jimenez, 2002; Miller et al., 2012) show that very low SRT (i.e. 

< 1 day) may result in a selection of fast growing bacteria, which are only able to biodegrade 

the most readily degradable organics in the process conditions of the A-stage (i.e. low SRT 

and short contact time). Haider et al. (2003) showed that the inert soluble COD fraction (SU) 

in the effluent from a HRAS with an SRT of 0.5 days was always higher than the same COD 

fraction from a system with an SRT of 20 days. Hence, they recommended that for 

modelling, the SB fraction of the wastewater should be split into two distinct biodegradable 

fractions. In addition, current models assume that flocculation and adsorption of colloidal and 

particulate substrate (CB and XB) is complete and instantaneous; hence, flocculation can be 

ignored in these models (Haider et al., 2003; Jimenez, 2002). However, in HRAS systems 

such as those employed in the A/B process, these assumptions with respect to organic 

substrate flocculation are no longer applicable (Jimenez et al., 2005) and removal of XB and 

CB is only partial.  



79 

 

5.1.1 ASM1 Model 

The ASM1 model framework as presented by (Henze et al., 2000) was used as a first 

step to simulate the performance of the HRAS system and the results are depicted in Figure 

22.  In summary, the ASM1 model does not properly predict the removal of organic substrate 

at low SRTs. The ASM1 model under predicts the performance of the HRAS system with 

respect to effluent soluble COD and does not address the higher effluent colloidal CODs 

observed for the HRAS. 

 

Figure 22: ASM1 Prediction for the HRAS System [Aerobic SRT = 0.25 d, DO = 0.2 mg/L, HRT = 30 

min, 𝜇max = 6.0 d-1 ; Ks = 20 mg/L; KO,H = 0.2 mg/L; bH = 0.62 d-1; YH = 0.67] 

 

This study discusses a modelling approach which evaluates the organic substrate 

transformations as it pertains to HRAS systems.  This approach uses the Activated Sludge 

Model No.1 (ASM1) (Henze et al., 2000) as the initial framework. The original framework 

was modified to describe the proper mechanisms required to accurately describe the 

performance of the HRAS system. 

 



80 

 

5.2 Materials and Methods 

Historical operating data from two pilot systems were evaluated to understand the 

organic substrate transformation mechanisms in HRAS and used to calibrate and validate the 

proposed process model. The data used during this study includes operating data from an A-

stage pilot plant owned and operated by the Hampton Roads Sanitation District (HRSD) 

(Miller et al., 2013) and from a HRAS  pilot plant operated at the University of New Orleans 

(Jimenez et al. unpublished data). 

HRSD owns and operates an A/B (adsorption/bio-oxidation) pilot plant located at the 

Chesapeake-Elizabeth treatment plant in Virginia Beach, Virginia. The pilot plant consists of 

a HRAS reactor for carbon removal followed by a B-stage for nitrogen removal (Figure 23). 

Currently, the HRAS A-stage includes three reactors (45 gal per reactor), operated at a 0.2 

day SRT and 0.5 hour HRT, and is fed screened and degritted raw municipal wastewater at 

4.5 gpm (24.53 m3/d). 

 

 

Figure 23: HRSD A-stage pilot plant configuration 

  



81 

 

The dataset used to calibrate the modified models was collected by Jimenez 

(unpublished data) and is refered to as the New Orleans (NO) dataset.  The SRT and DO 

concentration were varied by Jimenez in order to evaluate the effect of these operating 

parameters on the production of EPS and the removal of organic substrate, and the same 

parameters were varied in the models presented in this paper during calibration using the NO 

dataset.    

A partial list of the kinetic parameter values established through model calibration is 

summarized in Table 49 in Appendix F.  The kinetic parameters added represent the 

pathways incorporated in the modified models for soluble substrate, EPS production, 

adsorption/flocculation and creation of storage polymers. 

The New Orleans (NO) is a HRAS pilot plant comprised of the following 

components: a rotating screen, an inlet mechanism (30 gal mixing tank), an aeration tank (40 

gal), a mechanical flocculator and a secondary clarifier (70 gal) (Figure 24). The unit was 

designed for a flow rate of 7.5m3/d (2000gal/d), a hydraulic retention time in the aeration 

tank of 30 minutes, and the SRT varied from 0.3 days to 2 days. 

 

Influent
Effluent

Rotating 

Screen

Aeration tank Mechanical 

Flocculator

Secondary 

Clarifier

RAS

Inlet

Mechanism

 

Figure 24:  University of New Orleans pilot plant configuration 

 



82 

 

The sampling plan for the NO pilot plant involved collecting grab samples several times 

per week.  The sampling points include the effluent from the rotary screen (plant influent), 

the supernatant and MLSS from the solids contact tank, the return activated sludge and 

secondary effluent.  Sample were analysed for total COD, filtered COD using a 0.45 micron 

Hach No. 300 glass qualitative filter paper, dissolved COD using flocculated samples filtered 

using  a 0.45 micron Hach No. 300 glass qualitative filter paper, total and volatile suspended 

solids.  EPS was extracted by using the extraction method developed by Frolund et al. (1995) 

and is summarized as follows: 

  

 300 ml of sludge were transferred to an extraction beaker with baffles and the CER 

was added (70g CER/g VS).  

 The suspension was stirred for 3 hours at 1000 rpm.  

 The extracted EPS were harvested by centrifugation of a sample of the CER-sludge 

suspension for 1 minute at 12,000g to remove the CER.  

 The supernatant was centrifuged twice for 15 minutes at 12,000g in order to remove 

remaining floc components.  

 EPS was quantified by measuring the total organic carbon content of the sample by 

using an Apollo 9000HS-TOC analyzer fabricated by Tekmar-Dohrmann.   

 

 EPS was extracted at least three times per SRT. Triplicate values were averaged. 

 



83 

 

Dynamic simulations were run to calibrate and validate the HRAS model framework.  

The model was calibrated against the NO dataset based on the removal efficiency of the 

soluble (SB) and colloidal COD and the EPS production rate.  These parameters were 

evaluated under variable SRT and variable DO (constant SRT) conditions.  Model validation 

was based on the removal efficiency of the soluble substrate (SB) using a subset of the HRSD 

dataset spanning a 4 week period.  Weekly averages were used as input parameters generated 

from daily composite samples.  

5.3 Modified Model Description 

To describe the behavior of the HRAS pilot plants, the ASM1 model was modified to 

incorporate non-steady state material balance equations for dual soluble substrate (SBf, SBs) 

utilization, production of EPS (XEPS), production of storage products (XSTO), and adsorption 

of inert and biodegradable colloidal COD (CU and CB,).  The modifications were also 

influenced by the literature (Jimenez, 2002; Laspidou & Rittmann, 2002b; Miller et al., 

2013). 

5.3.1 Fate of Soluble Substrate 

Conventionally, the method to quantify the non-biodegradable soluble COD from an 

activated sludge plant is to operate a laboratory or pilot scale system at an SRT longer than 3 

days (Ekama et al., 1986) and use the effluent soluble COD as the non-biodegradable soluble 

fraction. However, at the low SRT (and low HRT) of the HRAS system, this method is no 

longer valid since there is a fraction of the effluent COD that is biodegradable in the higher 

SRT B-stage, but not biodegradable in the A-stage. This led to the establishment of two state 



84 

 

variables for SB designated as SBf (SB fast) and SBs (SB slow).  SBf corresponds to the high 

affinity soluble COD that is biodegradable in the HRAS system at low SRT and HRT 

(Haider et al., 2003; Pala-Ozkok et al., 2013).   The high affinity substrate is defined as the 

raw influent SCVFA concentration.  To further support this fractionation; in our model SBf is 

removed in the A-stage which is validated by the experimental results from the HRSD A-

stage pilot which shows, on average, 95 percent removal of influent SCVFAs.  SBs is the 

lower affinity fraction of the soluble COD that is biodegradable at a slower rate in the HRAS 

system and thus only partially biodegraded in the A-stage. Two modified models were 

developed. In one model, SBf is biodegraded first, and it is only when SBf is fully utilized that 

biodegradation of SBs becomes significant. This is analogous to diauxic growth in which one 

substrate is biodegraded immediately by constitutive enzymes, and only when the first 

substrate runs out are enzymes induced for metabolism of the second substrate. The data does 

not show, or disprove, this mechanism, but this model is at least plausible mechanistically. 

This is referred to in this study as the Diauxic Model.  The second model is a dual substrate 

model where SBf and SBs are utilized simultaneously with the growth on SBf occurring at a 

higher maximum specific substrate utilization rate than growth on SBs. This model is referred 

to as the Dual Substrate Model in this study. The difference between the two model 

frameworks is the addition of an inhibition function in the Diauxic Model (KBf/(KBf+SBf)) 

which applies to heterotrophic growth on SBs. There are significant differences in the kinetics 

between each model with the diauxic model including maximum growth rates and half 

saturation coefficients for each soluble substrate fraction.  The Dual Substrate Model uses a 

single maximum growth rates with specific half saturation coefficients for each fraction.  



85 

 

Using ASM1 as the template for the development of both models several new state variables 

were added to the matrix, a list of the state variables added to both models is shown in Table 

15.  The stoichiometric and kinetic matrices were also modified with the changes included in 

Appendix F.  Further details are discussed in the following sections. 

 

Table 15  Partial list of state variables (gCOD.m-3) 

 

Symbol Name 

SU Soluble non-biodegradable organics 

SBf Rapidly biodegradable soluble organics 

SBs Slowly biodegradable soluble organics 

CU Colloidal non-biodegradable organics 

CB Colloidal biodegradable organics 

XU Particulate non-biodegradable organics 

XB Particulate biodegradable organics 

XOHO Active ordinary heterotrophic organisms 

XE Particulate non-biodegradable endogenous products 

XEPS Extracellular polymeric substances 

XSTO Intracellular storage polymeric substances 

 

5.3.2 Adsorption of Colloidal COD 

For the purpose of this investigation, the particulate COD (pCOD) consists of organic 

suspended solids (ssCOD) in the wastewater (pCOD =TCOD + sCOD).  The soluble COD 